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Test Result(s):  

Unit: %,w/w 

Test item(s) 
Test Method/ 

Equipment 
MDL 

Result(s) 
Limit 

1 

Lead (Pb) 
IEC 62321-5:2013 

ICP-OES 

0.0005 N.D. － 

Cadmium (Cd) 0.0005 N.D. 0.002 

Mercury (Hg) 
IEC 62321-4:2013+A1:2017, 

ICP-OES 
0.0001 N.D. 0.0005

Conclusion / / Pass  / 

                                             

Note:  
- 0.1%,w/w=1000 mg/kg 

- N.D.=Not Detected(less than method detection limit) 

- MDL = Method Detection Limit 

- “－” =Not regulated 

 

Sample Information: 

No. Sample Name Model No. Others Sample Description 

1 Polymer Lithium ion Battery 602030（Test sample） 300mAh Electric core 

2 Polymer Lithium ion Battery 402030 180mAh / 

3 Li-ion Battery 503035 450mAh 

4 Polymer Lithium ion Battery 602040 450mAh 
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Test Flow Chart  
 

 

 

 

 

 

 

 

 

 

 

The photo of the sample  

 
AGC authenticate the photo on original report only 

*** End of Report*** 

AGC10222200401-001 

Sample preparation 

and weight sample 
Place it in suitable container  

Data process Analyze solution by ICP-OES Filter, transfer filtrate to 

volumetric flask 

Add digestion reagent, cover 

container and digest sample


